

TEST REPORT

Job No./Report No TR437402

Date: 23 January 2013 Page 1 of 5

TURAN KIMYA SAN. TIC. LTD. ŞTİ.

İKİTELLİ O.S.B. ATATURK OTO SAN SİT. 18. BLOK 19. SOK. NO:549- 550 İKİTELLİ İSTANBUL

TEL: 4855955

FAX: 4850999

E-MAIL: basar.turan@turankimya.com

To the attention of D.Başar Turan

The following sample was (were) submitted and identified by the client as:

SAMPLE DESCRIPTION	: A) Printing sample (Baskılı Kısım)
INDITEX ORDER NO	: Not Provided
INDITEX BATCH NO	: Not Provided
SGS JOB NO	: TR 437402
INDITEX REFERENCE NO	: Not Provided
CLIENT	: Inditex
SERIE	: Not Provided
SAMPLE RECEIVING DATE	: 11 January 2013
TEST START DATE	: 11 January 2013
RESUBMIT DATE	: 22 January 2013
TEST END DATE	: 23 January 2013
TEST REQUIRED	: Phthalates
TYPE OF TESTING	: Individual
SERVICE TYPE	: Normal
SAMPLE SUBMITTED BY	: Turan Kimya
RESULTS	: See Attachment
OVERALL CONCLUSION	: PASS

"This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at www.sgs.com/terms_and_conditions.htm and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms_e-document.htm.

Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only."

TEST REPORT

Job No./Report No TR437402

Date: 23 January 2013 Page 2 of 5

Test Parameters	Result
Chemical tests	A1
Phthalates	P

P : Pass / Meet the Client's Requirements

F : Fail / Does not meet the Client's Requirements.

: Inconclusive / Exceeding the splitting limit of the client's requirement. In the composite testing there is a possibility that one or more components can lead to a failure result therefore, it is recommended to test on individual basis.



The test results relate to the tested items only.

Test reports without SGS seal and authorised signatures are invalid.

Reported results do not include uncertainties.

In this Test Report tests marked (1) are included in the UKAS Accreditation Scope, marked (2) are included in the DAkks Accreditation Scope of this Laboratory. Opinions and interpretations expressed herein are outside the scope of UKAS or DAkks Accreditation.

Issued in Istanbul
Signed for and on behalf of
SGS Supervise Gözetme Etüd
Kontrol Servisleri A.Ş.

Özlem Yüksel Customer Services Team Leader	Bahar Bahar Project Leader
	

"This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at www.sgs.com/terms_and_conditions.htm and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms_e-document.htm.

Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only."



"This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at www.sgs.com/terms_and_conditions.htm and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms_e-document.htm.

Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only."



TEST REPORT

Job No./Report No TR437402

Date: 23 January 2013 Page 4 of 5

Sample No.	Component No.	Description	Material
A	A1	White raised coated print	Coating

"This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at www.sgs.com/terms_and_conditions.htm and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms_e-document.htm.

Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only."

SGS Supervise Gözetme Etüd Kontrol
Servisleri A. Ş.

İş İstanbul Plaza Bağlar Mah. Osmanpaşa Cad. No:95 E Girişi Güneşli 34209
t (90-212) 368 40 00 f (90-212) 296 47 82/83

İstanbul – Turkey
www.tr.sgs.com

Member of SGS Group (Société Générale de Surveillance)

TEST REPORT

Job No./Report No TR437402

Date: 23 January 2013 Page 5 of 5

TEST METHOD

RESULTS

REQUIREMENTS

PHTHALATE CONTENT^{1 2}

Test Method:INDITEX MODIFIED TEST METHOD PHTHALATES CPSC-CH-C1001-09.3:2010 - ANALYSIS BY GC-MS

Component

Component	REQUIREMENTS
Dibutyl Phthalate (DBP)	A1 n.d.
Benzylbutyl Phthalate (BBP)	n.d.
Bis-(2-ethylhexyl) Phthalate (DEHP)	n.d.
Di-n-octyl Phthalate (DNOP)	n.d.
Diisononyl Phthalate (DINP)	n.d.
Diisodecyl Phthalate (DIDP)	n.d.

Conclusion

Pass

Note(s):

n.d. = not detected
 Detection Limit = 50 ppm
 Client Requirement= not detected (individual phthalates)

* * * End of Test Report * * *

"This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at www.sgs.com/terms_and_conditions.htm and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms_e-document.htm.

Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only."